
258-01    Cylinder head cover

1



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 11351-120-00A 1 Klammer

2 12310-225-000 1 Ventildeckel

3 12320-225-000 1 Halter

4 12391-225-000 1 Ventildeckeldichtung PK-M504C

5 14452-225-000 1 Einlass Schaft

6 14453-225-000 1 Auslass Schaft

7 15201-225-000 1 Ölrohr

8 96000-06050-08B 4 Schraube 6*50

9 96000-06016-08B 1 Schraube 6*16

10 45456-225-000 1 Hohlschraube 8*25.5

11 45457-225-000 1 Hohlschraube 8*25.5

12 45458-225-000 1 Hohlschraube 12*28

13 90084-108-000 1 Verschlussdeckel 14mm

14 94103-0815012 3 Kupferdichtung 8*15*1.2

15 15207-225-000 1 Halter

16 94103-1220015 2 Kupferdichtung 12.5*20*1.5

17 91313-108-000 1 Dichtring 13.8*2.5

18 91309-108-000 2 Dichtring 9.4*2.4

19 93500-05018K 1 Schraube 5*18

20 94301-10140 2 Zentrierhülse 8*10*14

21 96000-06016-10B 2 Schraube 6*16

22 96000-06025-08B 1 Schraube 6*25

258-01 Ventildeckel



258-02     Cylinder head

3



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 12201-225-000 1 Zylinderkopf

2 12204-225-000 1 Einlassventilführung

3 12211-225-000 1 Nockenwellenhalter

4 12206-225-000 1 Auslassventilführung

5 12251-225-000 1 Zylinderkopfdichtung

6 17100-225-000 1 Ansaugstutzen

7 19310-225-000 1 Thermostat Kpl.

8 94031-08000B 4 Hutmuttern M8*17*12

9 91000-06018K 3 Schraube 6*18

10 98076-225-000 1 Zündkerze NGK DPR7EA

11 96000-06022-08B 2 Schraube 6*22

12 91000-06025B 2 Schraube 6*25

13 94301-10140 2 Zentrierhülse 8*10*14

14 91001-08039B 2 Gewindebolzen 8*39

15 94101-0818035B 4 Kupferscheibe

16 17413-225-001 1 Sekundärluft Anschluss

17 17414-225-000 1 Sekundärluft Anschluss Dichtung

18 96000-06016-08B 2 Schraube 6*16

19 19310-179-000 1 Thermostat

20 19312-225-000 1 Wassertemperatur Sensor

21 19313-225-000 1 Thermostat Gehäuse oben

22 19315-225-000 1 Thermostat Gehäuse unten

23 94516-48000 1 Schelle #48

24 96000-06016-08B 2 Schraube 6*16

258-02 Zylinder Kopf



258-03    Cooling system

5



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 19000-225-000 1 Wasserkühler Kpl.

2 35510-225-000 1 Wasstemperatur Fühler (Lüfter)

3 19120-225-000 1 Lüfter

4 19100-225-000 1 Kühler

5 19110-225-000 1 Kühlerverschluss

6 19113-225-000 1 Einfüllstutzen

7 19109-258-000 1 Kühlwasserschlauch

8 19107-225-000 1 Kühlwasserschlauch 550mm

9 19102-225-000 1 Kühlwasserschlauch 560mm

10 94516-27000 6 Schelle 27MM

11 19200-179-000 1 Ausgleischsbehälter

12 19201-179-000 1 Halter

13 96000-06016-10G 2 Schraube 6*16

14 19210-179-000 1 Verschluss

15 19211-179-000 1 Verschluss Schutz

16 19106-179-000 1 Gummitülle

17 19220-179-000 1 Anschluss

18 94400-0609300 1 Kühlwasserschlauch 6*9*300

19 94513-08000 1 Schelle

20 19304-225-000 1 Kühlwasserschlauch

21 94514-14000 5 Schelle 14MM

22 19112-256-000 1 Anschluss

23 19301-179-000 1 Vergaserheizung

24 19302-256-000 1 Anschluss

25 19303-179-001 1 Halter

26 93500-04008C 1 Schraube 4*8

27 94403-0511390 1 Kühlwasserschlauch 5*11*390

28 94400-0609070 1 Kühlwasserschlauch 6*9*70

29 92000-06025-10K 2 Schraube

30 90350-06000G 2 Mutter M6

31 96000-06012-10G 1 Schraube 6*12

32 94101-0618020B 2 Unterlegscheibe 6*18*2

258-03 Kühlsysthem



225-04    Cylinder/piston/crankshaft 

   

    

    

   

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

   





258-05     Camshaft / Valve / Cam

11



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 12209-225-000 2 Ventilschaftdichtung

2 14400-225-000 1 Nockenwelle Kpl.

3 14431-225-000 2 Kipphebel

4 14711-225-000 1 Einlassventil

5 14721-225-000 1 Auslassventil

6 14751-225-000 2 Ventilfeder (Aussen)

7 14761-225-000 2 Ventilfeder (Innen)

8 14771-225-000 2 Ventilfederteller

9 14775-120-000 2 Ventilfedersitz

10 14781-225-000 4 Keil

11 96100-16002 2 Kugellager 6002

12 94511-1500S 1 Sichernung STW-15

13 14401-225-000 1 Kette 98

14 14550-225-000 1 Kettenspanner

15 14500-225-000 1 Kettenführung

16 92006-06012-10K 1 Schraube 6*12

17 12200-225-000 1 Zylinderkopf

258-05 Nockenwelle/Ventile/Kette



258-06      Water Pump / Oil Pump

13



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 11331-225-000 1 Kurbelgehäuse rechts Kpl.

2 15803-225-000 1 Wasserpumpenrad

3 15805-225-000 1 Simmerring

4 15820-225-001 1 Wasserpumpengehäuse

5 15823-225-000 1 Wasserpumpen Dichtung

6 15802-225-000 1 Wasserpumpenwelle

7 94101-0713010B 1 Unterlegscheibe 7*13*1.2

8 94103-0612010 1 Kupferscheibe 6.5*12*1

9 96100-68000 2 Kugellager 6800

10 96500-10205 1 Simmerring 10*20*5

11 94301-08140 2 Zentrierhülse 6.3*8*14

12 94512-1900R 1 Schelle RTW-19

13 96000-06025-08B 2 Schraube 6*25

14 96000-06040-08B 2 Schraube 6*40

15 15100-225-000 1 Ölpumpe Kpl.

16 15150-225-000 1 Ölpumpenzahnrad 25T

17 15141-225-000 1 Ölpumpenkette 46

18 15712-225-000 1 Ölabscheider

19 15711-225-000 1 Ölabscheider

20 94511-1000S 1 Schelle STW-10

21 96000-06012-08B 1 Schraube 6*12

22 96000-06028-08B 2 Schraube 6*28

23 11336-225-000 1 Anschluss

24 11337-225-000 1 Anschluss

258-06 Wasserpumpe/Ölpumpe



258-07      Right Crankcase Cover

15



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 11330-225-000 1 Kurbelgehäuse Rechts

2 32961-225-000 1 Kabelhalter

3 11393-225-000 1 Kurbelgehäuse Dichtung

4 12361-120-000 1 Ölverschluss

5 15421-120-000 1 Ölsieb

6 15426-225-000 1 Ölfilterfeder

7 15651-225-000 1 Ölanzeigenglas

8 90084-108-000 1 Verschluss 14mm

9 94103-0612010 1 Kupferscheibe 6.5*12*1

10 91330-120-000 1 Dichtring 30.8mm

11 91313-108-000 1 Dichtring 13.8*2.5

12 91318-108-000 1 Dichtring 18*3

13 96000-06070-08B 3 Schraube 6*70

14 96000-06080-08B 1 Schraube 6*80

15 94301-08140 2 Zentrierring 6.3*8*14

16 96000-06028-08B 1 Schraube 6*28

17 96000-06040-08B 3 Schraube 6*40

18 15650-225-001 1 Ölverschluss M3G

258-07 Kurbelgehäuse Rechts



258-08     Generator / Starting Mot

17



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 28410-225-000 1 Starterfreilauf Kpl.

2 31124-225-000 1 Pickup

3 31100-225-000 1 Generator Kpl.

4 31110-225-000 1 Polrad

5 31120-225-000 1 Stator

6 91000-08018CL 3 Schraube 8*18

7 94050-16000B 1 Mutter 16*1.0

8 94101-1630020B 1 Unterlegscheibe 16.2*30*2

9 96000-05016-08B 2 Schraube 5*16

10 96000-06032-08B 3 Schraube 6*32

11 28132-225-000 1 Starter Reduzierungswelle

12 28220-225-000 1 Freilauf Zahnrad

13 28422-225-000 1 Reduzierungs Zahnrad

14 28423-225-000 1 Platte

15 31200-225-000 1 Starter Kpl.

16 96000-06022-10B 2 Schraube 6*22

17 96000-06016-08B 1 Schraube 6*16

18 28125-225-000 1 Freilauf

19 28126-179-0A1 1 Scheibe

20 28127-179-0A1 1 Scheibe

21 28123-179-0A1 1 Sicherung

22 28124-179-0A1 1 Feder

23 28128-179-0A1 1 Abstandshalter

24 28129-169-000 16 Rollen

25 28500-179-001 1 Freilauf

258-08 Generator / Starter



258-09      Crankcase

19



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 11201-225-000 1 Kurbelgehäuse Links

2 11101-225-000 1 Kurbelgehäuse Rechts

3 11191-225-000 1 Kurbelgehäuse Dichtung

4 91001-08187C 1 Gewindebolzen 8*187

5 91001-08179C 3 Gewindebolzen 8*179

6 94301-08140 2 Zentrierhülse 6.3*8*14

7 96400-102829 2 Gummi Buchse 10*28*29

8 96400-102632 2 Gummi Buchse 10*26*32

9 96401-101946 1 Buchse 10*19*46.9

10 96500-28407 1 Simmerring TC28407

11 96500-2236 1 Simmerring 22*36*6

12 96100-62020 1 Kugellager 6202

13 96100-63040 1 Kugellager 6304

14 96100-TMB222 1 Kugellager TMB2/22CCS1

15 96200-NK142216 1 Nadellager NK142216

16 96000-06012-08B 1 Schraube 6*12

17 96000-06065-10B 4 Schraube 6*65

18 96000-06075-10B 4 Schraube 6*75

19 96000-06052-10B 1 Schraube 6*52

20 15101-225-000 1 Ölrohr Kpl.

21 15102-225-000 2 Gummibuchse

22 96401-101931 2 Buchse 10*19*31.5

23 35750-225-000 1 Schalter

24 96000-06010-08B 1 Schraube 6*10

25 11205-225-000 2 Abdeckung

26 11131-179-000 1 Ablassschraube M12*1.5

27 94103-1218013 1 Kupferscheibe 12*18*1.3

28 92000-18010C 1 Schraube M18*1.5*10

29 94104-1824010 1 Aluminium Dichtring 18*24*1

258-09 Kurbelgehäuse



258-10    Driven Pulley

21



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 22100-225-000 1 Kupplungsglocke

2 22000-225-000 1 Wandler Kpl.

3 23100-225-000 1 Keilriemen

4 94105-1229015A 1 Unterlewgscheibe 12*29*1.5

5 90201-179-000 1 Mutter 12mm

6 91316-179-000 1 Ölring 16*2.5

7 22103-225-000 1 Variomatik Kpl.

8 22102-225-000 1 Riemenscheibe Aussen

9 96401-172763 1 Buchse

10 22110-225-000 1 Riemenscheibe Innen

11 2121-225-000 6 Variomatik Rollen

12 2131-225-000 1 Platte

13 2132-225-000 3 Kunststofführung

14 8350-225-000 1 Startermitnehmer

15 4050-14000C 1 Mutter 14mm

258-10 Variomatik/Wandler



258-11    Left Crankcase Cover

23



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 11341-225-000 1 Kurbelgehäuse Abdeckung Links

2 11359-225-000 1 Kurbelgehäuse Abdeckung Dichtung

3 96100-6203LLU 1 Kurbelgehäuse 6203 LLU

4 94301-08140 4 Zentrierhülse 6.3*8*14

5 96000-06030-08B 9 Schraube 6*30

6 28330-225-000 1 Starter Kpl.

7 96000-06025-08B 3 Schraube 6*25

8 96000-06035-08B 2 Schraube 6*35

9 28344-225-000 1 Starter Dichtung

10 11345-261-000 1 Luft Schlauch

11 94516-48000 1 Klammer #48

12 11346-225-000 1 Luft Schlauch

13 94514-55000 1 Klammer #55

14 32103-179-000 1 Massekabel

15 90669-218-000 1 Kabelband 3.6*330 m/m

16 11351-120-00A 2 Klammer

17 94115-0611006 1 Unterlegscheibe 6*11*0.6

258-11 Kurbelgehäuse Abdeckung Links



25



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 21301-225-000 1 Getriebegehäuse

2 21395-225-000 1 Getriebegehäuse Dichtung

3 23411-225-000 1 Antriebswelle

4 23420-225-000 1 Hauptwelle Kpl.

5 23430-225-000 1 Abtriebswelle Kpl.

6 96100-TMB301 1 Kugellager TMB301

7 96200-NK142216 1 Nadellager NK142216

8 23421-225-000 2 Scheibe AS1528

9 96100-6305UU 1 Kugellager 6305UU

10 96500-32628 1 Simmerring TC32628

11 96100-62010 1 Kugellager 6201

12 24300-225-000 1 Schaltwalze

13 24241-169-000 1 Schaltwalzenwelle

14 24231-225-000 2 Schaltgabel

15 24431-225-000 1 Hebel

16 96000-06022-10B 1 Schraube 6*22

17 24630-225-000 1 Schaltarm

18 96500-12245 1 Simmerring 12*24*5

19 94301-10140 2 Zentrierhülse 8*10*14

20 96400-102829 2 Gummi Buchse 10*28*29

21 16610-104-00A 1 Anschluss

22 16615-104-000 1 Entlüfterschlauch L=130

23 96000-08030-10B 2 Schraube 8*30

24 96000-08040-10B 3 Schraube 8*40

25 96000-08045-10B 1 Schraube 8*45

26 96000-08055-10B 2 Schraube 8*55

27 90084-108-000 1 Ölverschluss 14mm

28 94104-0816020 1 Kupferscheibe 8*16*2

29 91313-108-000 1 OIL RING 13.8*2.5

30 24435-225-000 1 Feder

258-12 Getriebe



258-13A       HANDLE BAR

27



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 53170-261-000 1 Gashebel Kpl.

2 17910-256-000 1 Gaszug

3 53103-145-000 1 Lenker Halter Rechts Oben

4 53102-145-000 1 Lenker Halter Links Oben

5 53101-154-000 2 Lenkerhalter unten

6 94105-1022025G 2 Unterlegscheibe 10*22*2.5

7 90350-10000G 2 Mutter M10*P1.25

8 91000-06025B 4 Schraube 6*25

9 53165-179-000 2 Griff

10 53100-223-000 1 Lenker

11 17950-256-000 1 Choke Zug

12 88120-145-000 1 Spiegel Links

13 88110-145-000 1 Spiegel Rechts

14 35200-256-00A 1 Kombischalter Links

15 37210-225-000 1 Tacho Halter

16 93701-06015G 2 Schraube 6*15

17 91000-06012K 2 Schraube 6*12

258-13A Lenker



 258-14A      STEERING

MPH

29



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 51109-258-000 1 Lenkwelle

2 51114-169-000 2 Buchsen

3 51113-169-000 2 Lenkwellenlagerung

4 44520-169-000 1 Achsschenkel Rechts

5 44510-169-000 1 Achsschenkel Links

6 96000-10110-14G 2 Schraube M10*110

7 45451-197-000 1 Halter

8 94512-4000R 1 Sicherung RTW-40

9 96500-274008 1 Simmering 27*40*8

10 96100-6203ZZ 1 Kugellager 6203ZZCS05/2

11 51120-169-000 1 Buchsen

12 96500-22357 1 Simmering 22*35*7

13 90350-14000G 1 Mutter M14

14 94201-03450B 1 Sicherung 3*45

15 44511-256-000 2 Kugelkopf Linksgewinde

16 44521-256-000 2 Kugelkopf Rechtsgewinde

17 94001-12000LC 2 Mutter M12

18 91001-12265B 2 Lenkstange M12*265

19 94001-12000B 2 Mutter M12

20 94101-1020020G 2 Unterlegscheibe 10*20*2

21 90350-10000G 4 Mutter M10*P1.25

22 94201-20190B 4 Sicherung 2*19

23 51112-225-000 1 Halter 15*21.7*15

24 37200-225-000 1 Tacho Kpl

25 37218-256-000 1 Tachosensor

26 37217-256-000 1 Magnet M6

27 91000-05016B 2 Schraube 5*16

28 93903-04012K 3 Schraube

29 94101-0513010K 3 Unterlegscheibe 5*13*1

30 96421-197-000 1 Gummi Kappe

31 37202-225-000 2 Dämpfer

32 94701-3004125 2 Isolierung 30*4*125

258-14A STEERING



258-15     A-ARM

31



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 51400-256-00A 2 Stoßdämpfer Vorne 356mm

2 96000-10040-14G 2 Schraube M10*40

3 96000-10050-14G 2 Schraube M10*50

4 90350-10000G 1 Mutter M10*P1.25

5 51210-256-000 1 A-Arm Oben Rechts Kpl.

6 51310-256-000 1 A-Arm Oben Links Kpl.

7 94101-1222020C 4 Unterlegscheibe 12*22*2

8 94051-12000-17G 4 Mutter 12mm

9 94201-30320B 4 Sicherung 3*32

10 51350-169-000 8 Buchse

11 96000-10065-12G 8 Schraube 10*65

12 51202-169-000 16 Buchse  17

13 51610-256-000 1 A-Arm Unten Rechts Kpl.

14 51510-256-000 1 A-Arm Unten Links Kpl.

15 94101-1020020G 10 Kupferscheibe 10*20*2

16 91312-169-00A 16 O-Ring 12.5*2.4

17 44540-256-000 4 Kugelkopf

18 94511-3000S 4 Sicherung 27.9mm

19 51200-256-000 1 A-Arm Oben Rechts

20 51300-256-000 1 A-Arm Oben Links

21 51600-256-000 1 A-Arm Unten Rechts

22 51500-256-000 1 A-Arm Unten Links

258-15 A-ARM



258-16A         FRAME BODY

33



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 50100-225-000 1 Rahmen Kpl.

2 50104-258-000 1 FRONT BUMPER PAINTED

3 50105-258-000 1 Heck Bumper

4 64309-258-000 1 Front Verkleidungs Halter

5 95011-101-000 2 Gummi Dämpfer

6 50120-256-000 1 Werkzeug Tasche

7 50717-258-000 1 Fußtritthalter Rechts

8 50718-258-000 1 Fußtritthalter Links

9 96403-1027010 1 Abstandshalter 10.2*27*10

10 96000-08040-12K 1 Schraube 8*40

11 96000-10035-14G 4 Schraube M10*35

12 50110-101-001 1 FG.NR. Platte 80*35

13 50114-225-000 1 Kühlerhalter

14 96000-10135-14G 1 Schraube 10*135

15 77212-169-000 2 Gummi

16 77211-145-000 2 Gummi

17 96000-10015-14G 4 Schraube M10*15

18 96000-10110-14G 2 Schraube M10*110

19 94050-10000G 3 Mutter M10

20 96000-08016-12G 20 Schraube 8*16

21 96000-06010-10G 1 Schraube M6*10

22 96400-102840 2 Buchse 10.2*28.1*36/4

23 50360-225-000 1 Motor Halter Kpl.

24 52112-169-000 1 Kettenführung 14*22*22

25 52119-169-000 1 Kettenführungsaufnahme 8.2*14*25.5*3

26 96422-197-000 2 Gummi Kappe

27 18354-225-000 1 Auspuffhalter Hinten

28 96000-08020-12G 4 Schraube M8*20

29 81200-258-000 1 Gepäckträger

30 50117-179-000 4 Gummi HP-22

31 91500-08020K 4 Schraube 8*20

32 94701-3004075 4 Isolierung 30*4*75

33 80120-258-000 1 Halter

34 50353-225-000 1 Motor Halter Rechts Oben

35 50354-225-000 1 Motor Halter Links Oben

36 96400-102829 2 Gummi Buchse 10*28*29

37 94101-1020020G 4 Unterlegscheibe 10*20*2

38 96000-10165-14B 1 Schraube 10*165

39 90350-10000G 1 Mutter M10*P1.25

40 96000-06016-10C 2 Schraube 6*16

41 93800-06015K 2 Schraube 6*15

42 96421-197-000 4 Gummi Kappe

43 94701-3004230 2 Isolierung 30*4*230

258-16A Rahmen



258-17A       SWING ARM SUB ASS'Y

37



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 52400-256-000 1 Stoßdämpfer Hinten 370mm

2 96000-12080-17G 1 Schraube M12*80

3 96000-10055-14G 3 Schraube 10*55

4 90350-10000G 6 Mutter M10*P1.25

5 52100-225-000 1 Hinterradschwinge

6 52116-169-000 1 Hinterradschwinge Bolzen

7 52144-145-000 2 Dichtung

8 52103-145-000 2 Buchse

9 52115-169-000 1 Abstandshalter

10 90350-14000G 1 Mutter M14

11 40533-169-000 1 Gummi Buchse

12 40534-169-000 2 Buchse

13 92006-06020-10G 2 Schraube 6*20

14 94001-38150B 2 Mutter M38*15*P1.5

15 93901-08018G 3 Schraube M8*18

16 42105-169-00A 1 Bremsscheibe 200 MM

17 42106-169-000 1 Bremsscheibenaufnahme

18 91340-169-000 2 O-Ring 40*1.3

19 94511-7000S 1 Sicherrung 70

20 52120-256-000 1 Bremsscheibenhalter

21 52102-169-000 2 O-Ring 52*62*7/9

22 96100-69082RS 2 Kugellager 69082RS

23 52113-169-000 1 Abstandshalter

24 42600-256-00A 1 Kettenrad Kpl.

25 93901-10035G 4 Schraube

26 23802-169-00B 1 Kettenrad 32T

27 42610-169-00A 1 Kettenradaufnahme

28 90350-10015G 4 Mutter M10*P1.5

29 42100-169-000 1 Sicherrung 40mm

30 52200-169-001 1 Achsaufnahme

31 94050-12000C 1 Mutter 12mm

32 40530-256-00A 1 Kette 94

33 23801-256-00A 1 Kettenrad 17T

34 96000-10090-14G 2 Schraube M10*90

35 42301-256-000 1 Achse

36 94105-1529030G 1 Unterlegscheibe 15*29*3

37 45018-179-000 1 Bremsscheibenschutz

38 40510-256-000 1 Kettenschutz

39 52125-225-000 1 Umlenkhebel

40 52126-225-000 1 Umlenkhebel

41 96000-10080-14G 1 Schraube M10*80

42 96400-102230 2 Buchse 10*22*25/30

43 40511-197-000 1 Kettenschutz Vorne

44 96000-06045-10B 2 Schraube 6*45

45 52131-225-000 1 Buchse

46 91307-169-000 1 O-Ring 7.7*2.5

47 94101-1022020G 6 Unterlegscheibe 10*22*2

48 96403-0711030 2 Buchse 7*11*30

49 96501-06000 1 Schmiernippel 6mm

50 96502-06000 1 Schmiernippel Verschluss 6mm

51 96000-08012-10G 2 Schraube 8*12

258-17A Schwinge Hinten



258-18A         WHEEL FRONT & REAR

41



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 42711-169-00F 2 Reifen Vorne AT21*7-10

2 42811-169-00E 2 Reifen Hinten

3 42701-169-000 2 Felge Vorne AT21*10-8

4 42801-169-00A 2 Felge Hinten 10*5.5

5 42814-145-000 4 Gummi Kappe 8*8

6 42707-169-000 2 Manschette

7 96500-29435 4 O-Ring

8 96100-6004ZZ 4 Kugellager 6004 ZZ

9 42037-256-000 2 Radaufnahme Hinten

10 42705-169-000 2 Buchse

11 42036-169-000 2 Radaufnahme Vorne

12 42616-145-000 4 Luftventil

13 94001-10015B 16 Radmuttern M10*15

14 94101-1840045C 4 Unterlegscheibe 18*40*4.5

15 94201-30320B 4 Sicherung 3*32

16 94051-18000B 4 Mutter M18

17 96005-10035C 8 Gewindebolzen 10*35

258-18A Reifen Vorne/Hinten



258-19A     BODY COVER,SEAT

43



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 64301-258-000 1 Front Verkleidung

2 64340-258-000 1 Vekleidung

3 64339-258-000 1 Stauraumklappe

4 64312-258-000 1 Trittbrett Rechts

5 64313-258-000 1 Trittbrett Links

6 83400-258-000 1 Heck Verkleidung

7 80118-258-000 1 Kennzeichenhalter

8 64303-258-000 1 Verkleidung Rechts Vorne

9 64223-258-000 1 Verkleidung Links Vorne

10 50107-258-000 1 Front Verkleidung

11 83500-258-000 1 Verkleidung Hinten Rechts

12 83600-258-000 1 Verkleidung Hinten Links

13 64501-258-000 1 Tankverkleidung

14 90350-06000G 2 Mutter M6

15 77201-169-000 1 Sitz Schloss

16 77200-258-000 1 Sitz Kpl.

17 64334-179-000 4 Gummi

18 90344-0600A 16 Blechmutter 6mm

19 93903-05012K 20 Schraube 5*12

20 96000-06025-10K 4 Schraube 6*25

21 64211-225-000 1 Tachoabdeckung

22 93701-06015G 2 Schraube 6*15

23 35116-225-000 1 Stromanschluss

24 64354-258-000 2 Front Netz

25 64353-258-000 2 Bumper Netz

26 64352-258-000 1 Bumper Netz

27 93903-04016K 4 Schraube 4*16

28 94101-0514010K 4 Unterlegscheibe 5*14*1

29 83419-258-000 1 Heck Netz

30 87147-258-000 1 Front Verkleidungs Streifen

31 83407-258-000 1 Isolation

32 92006-06018-10K 9 Schraube 6*18

33 90663-179-000 25 Plastik Verschluss

34 93800-06020K 14 Schraube 6*20

35 94102-145-000 1 Gummischeibe

258-19A Verkleidungsteile/Sitz



258-20A      BRAKE CALIPER

47



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 45000-256-000 1 Bremszange Rechts

2 45120-256-000 2 Bremsbelag Vorne

3 45200-256-000 1 Bremszange Links

4 45015-169-000 2 Bremsscheibe Vorne 164mm

5 96000-0802012GL 4 Schraube M8*20

6 93901-08018G 8 Schraube M8*18

7 43000-256-000 1 Bremszange Hinten

8 43120-256-000 1 Bremsbelag Hinten

9 96000-10028-14G 2 Schraube 10*28

258-20A Bremszangen Vorne/Hinten



258-21A      BRAKE SYSTEM

49



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 46500-197-001 1 Bremspedal Kpl.

2 94511-1700S 1 Sicherung STW-17

3 94101-1731023B 1 Unterlegscheibe 17.6*31*2.3

4 91316-169-000 2 O-Ring 16.7*3.2

5 46501-169-000 1 Rückzugsfeder

6 43500-256-00A 1 Bremszylinder Hinten

7 45456-107-000 10 Hohlschraube 10*22

8 94103-1015012 26 Kupferscheibe 10*15*1.)

9 45521-168-000 1 Bolzen 7mm

10 94251-108-000 1 Sicherung

11 96000-06016-10G 1 Schraube M6*16 X*

12 45454-256-000 1 Bremsleitung

13 43460-225-000 1 Bremsleitung

14 45502-256-000 2 Bremsverteiler

15 45550-256-000 1 Bremsleitung

16 45560-225-000 1 Bremsleitung

17 45570-256-000 1 Bremsleitung

18 96000-06035-10B 4 Schraube 6*35

19 45455-256-000 1 Bremsleitung

20 43482-256-000 1 Feststellbremsbowdenzug

21 43520-256-000 1 Bremszylinder Links

22 45500-256-000 1 Bremszylinder Rechts

23 35340-256-000 1 Bremsschalter Rechts

24 43461-256-000 1 Bremsleitung

25 53186-256-000 1 Feststellbremshebel Kpl.

26 91000-06012C 2 Schraube 6*12

27 35345-256-000 1 Bremsschalter Links

28 43501-197-000 1 Hohlschraube 10*40

29 96000-08028-12G 1 Schraube M8*28

30 43501-256-000 1 Hohlschraube 10*35

31 53175-256-000 1 Bremshebel Rechts

32 53178-256-000 1 Bremshebel Links

33 53187-256-000 1 Feststellbremshebel

34 43503-256-000 1 Bremszylinder Hinten Dicht Satz

35 45452-197-000 2 Bremsleitungs Halter

36 96000-06012-10G 2 Schraube 6*12

37 53191-168-000 1 Schraube

38 53192-168-000 1 Mutter

39 94111-0610015C 3 Federscheibe 6*10*1.5

40 90350-06000C 1 Mutter

41 91200-06036C 1 Bolzen

42 90801-179-000 1 Kabelbandhalter

43 90669-168-000 1 Kabelband 3*150 m/m

258-21A Bremse



258-22A    BATTERY & WIRE HARDNESS

55



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 31600-169-0A1 1 Regler (25A)

2 96000-06015-10G 2 Schraube 6*15 X

3 32100-225-00A 1 Kabelbaum

4 30500-169-000 1 Zündspule Kpl.

5 30510-169-000 1 Zündspule Kpl.

6 30700-169-000 1 Zündkerzenstecker

7 30410-225-001 1 CDI

8 90669-168-000 1 Kabelband 3*150 m/m

9 96000-05024-08C 1 Schraube 5*24

10 38501-179-000 1 Startrelais

11 98200-169-000 1 Sicherrung 20A

12 90801-179-000 1 Kabelbandhalter

13 31500-225-000 1 Batterie Y YTX-9BS

14 30003-169-000 1 Gummi

15 31520-169-000 1 Batteriehalter

16 32103-169-001 1 Massekabel

17 96000-06012-10G 2 Schraube 6*12

18 94115-0611006 1 Zahnscheibe 6*11*0.6

19 35010-258-00A 1 Schlosssatz EU2

20 35100-223-00A 1 Hauptschalter EU2

21 53600-223-000 1 Lenkradschloss

22 93902-06012BL 2 Schraube 6*12

23 35102-145-000 1 Haupschalter Halter

24 38301-223-000 1 Blink Relais 12V 84W

25 38110-256-000 1 Hupe

26 35350-108-000 1 Bremsschalter

27 35357-197-000 1 Bremsschalter Feder

28 90669-101-000 19 Kabelband 4.8*200 m/m

29 90669-101-00A 1 Kabelband 4.8*250m/m

30 35101-223-000 1 Schlüssel

31 17620-169-00C 1 Tankdekel

32 31504-261-000 1 Batterieabdeckung

33 94055-06000C 1 Mutter

34 32108-169-000 1 Plus Kabel

35 81142-261-000 1 Staufachschloss

258-22A Elektrik



258-23A     FUEL TANK

57



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 17511-225-000 1 Tank Kpl.

2 17500-225-000 1 Tank Kpl.

3 16953-225-000 1 Kraftstoffhahn Gehäuse

4 16951-169-000 1 Kraftstoffhahn Gehäuse Dichtung

5 16950-225-000 1 Benzinhahn Kpl.

6 96000-06012-08B 2 Schraube 6*12

7 94400-0510460 1 Schlauch 5.3*10.5*460

8 92006-06014-10G 3 Schraube 6*14

9 94513-09000 2 Schelle

10 37800-225-000 1 Kraftstoffgeber

11 55110-169-000 1 Ausgleichsbehälter

12 55114-225-000 1 Isolierung

13 96000-06012-10C 1 Schraube 6*12

14 55113-225-000 1 Kraftstoffschlauch

15 55112-225-000 1 Kraftstoffschlauch

16 55111-225-000 1 Kraftstoffschlauch

17 94513-16000 4 Schelle 16mm

18 94513-11000 2 Schelle 11mm

19 55117-225-000 1 Ausgleisbehälterhalter

20 94701-3004140 1 Isolierung 30*4*140

21 17504-155-000 1 Dichtung

258-23A Tank



258-24    AIR CLEANER ASS'Y

59



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 17200-169-001 1 Luffi Kpl

2 17206-169-000 1 Luftfiltergehäuse

3 17254-169-000 2 Schelle

4 17207-169-000 1 Luftfilterdeckel

5 17255-169-000 1 Schelle

6 17260-169-000 1 Aufnahme

7 17261-169-000 1 Netz

8 17205-169-000 1 Luftfilter A

9 17262-169-000 1 Luftfilter B

10 17263-169-000 1 Deckel

11 93500-05016K 1 Schraube M5*16

12 90111-06011-10G 4 Schraube 6*11*6

13 17276-256-000 1 Luftrohr

14 94510-23000 1 Schelle

15 17219-179-000 1 Ablassschlauch

16 17226-256-000 1 Halter

17 96000-06012-10G 2 Schraube 6*12

258-24 Luftfilter





A
D
L
Y
 
H
E
R
K
U
L
E
S

M
o
d
e
ll
 
A
T
V
 
2
8
0
U

M
O
D
E
L
L
J
A
H
R
 
2
0
0
8

P
o

s
.

T
e
il

e
 N

r
.

S
T
K

B
e
s
c
h

r
e
ib

u
n

g
A

n
m

e
r
k
.

1
3
3
1
0
0
-2

5
8
-0

0
0

1
S
c
h
e
in

w
e
rf

e
r 

R
e
c
h
ts

 K
p
l.

2
3
4
9
0
1
-1

9
0
-0

0
B

2
G

lü
h
la

m
p
e
 F

a
h
rl
ic

h
t

1
2
V
3
5
W

3
5
W

3
3
4
9
0
9
-1

6
9
-0

0
0

2
G

lü
h
la

m
p
e
 S

ta
n
d
li
c
h
t 

1
2
V
5
W

4
3
3
2
0
0
-2

5
8
-0

0
0

1
S
c
h
e
in

w
e
rf

e
r 

L
in

k
s
 K

p
l.

5
9
4
1
0
1
-0

6
1
8
0
2
0
B

2
U

n
te

rl
e
g
s
c
h
e
ib

e
6
*
1
8
*
2

6
3
3
4
0
0
-2

2
6
-0

0
0

2
B
li
n
k
e
r 

R
e
c
h
ts

 K
p
l.

7
3
3
4
1
0
-2

2
6
-0

0
0

2
B
li
n
k
e
r 

G
la

s
 K

la
r 

W
0
1
2
-0

2
/B

8
3
3
7
4
3
-2

6
1
-0

0
0

2
H

in
te

re
r 

R
e
fl
e
k
to

r 
R
o
t

9
9
4
1
0
2
-1

4
5
-0

0
0

4
G

u
m

m
i 
S
c
h
e
ib

e

1
0

3
3
4
5
1
-2

2
6
-0

0
0

4
B
li
n
k
e
rg

e
h
ä
u
s
e

1
1

3
3
7
4
3
-1

7
9
-0

0
0

2
V
o
rd

e
re

r 
R
e
fl
e
k
to

r 
G

e
lb

 

1
2

3
3
7
1
8
-1

7
9
-0

0
0

2
B
u
m

m
i 
B
u
c
h
s
e
 

1
3

9
3
8
0
0
-0

6
0
1
5
S

4
S
c
h
ra

u
b
e
 

6
*
1
5

1
4

3
3
7
0
0
-2

2
5
-0

0
0

1
R
ü
c
k
li
c
h
t 

E
-M

A
R
K

1
5

9
0
3
5
0
-0

6
0
0
0
G

2
S
ic

h
e
ru

n
g
s
m

u
tt

e
r

M
6

1
6

3
3
7
1
3
-1

7
9
-0

0
0

2
G

u
m

m
i 
S
c
h
e
ib

e

1
7

3
3
7
4
1
-1

3
3
-0

0
0

2
R
e
fl
e
k
to

r 
R
o
t 

1
8

9
4
0
5
0
-0

6
0
0
0
C

2
M

u
tt

e
r

6
m

m

1
9

9
3
9
0
3
-0

5
0
1
6
K

6
S
c
h
ra

u
b
e
 

5
*
1
6

2
0

9
4
1
0
1
-0

5
1
4
0
1
0
K

6
U

n
te

rl
e
g
s
c
h
e
ib

e
5
*
1
4
*
1

2
1

9
3
7
0
1
-0

6
0
1
8
K

2
U

n
te

rl
e
g
s
c
h
e
ib

e
6
*
1
8

2
2

3
3
4
2
0
-2

2
6
-0

0
0

2
B
li
n
k
e
r 

G
la

s
 K

la
r 

W
0
1
2
-0

2
/B

2
3

3
3
4
5
0
-2

2
6
-0

0
0

2
B
li
n
k
e
r 

L
in

k
s
 K

p
l.
 

2
4

3
4
8
0
1
-2

5
8
-0

0
0

2
S
c
h
e
in

w
e
rf

e
r 

K
a
b
e
l 
in

c
l.
 G

u
m

m
i

2
5

3
3
1
1
5
-2

5
8
-0

0
0

4
S
c
h
la

u
c
h

2
6

9
0
6
6
9
-2

5
8
-0

0
0

2
K
a
b
e
lb

a
n
d

2
4
 m

/m

S
ta

n
d
 8

/2
0
0
8

V
e
rs

io
n
 1

.1



258-26A     MUFFLER

63



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 18300-225-00A 1 Auspuff Kpl.

2 18311-225-00A 1 Krümmer

3 18321-225-00A 1 Auspuff Topf

4 18307-225-000 4 Feder

5 18318-225-000 1 Hitzeschutz

6 96000-06010-08B 2 Schraube 6*10

7 18291-225-000 1 Auspuffdichtung 31.5*39*T3.5

8 96000-06020-10G 2 Schraube M6*20

9 94513-16000 2 Schelle 16mm

10 94050-08000C 2 Mutter 8mm

11 17410-225-000 1 Sekundärluftventil

12 17412-225-000 1 Schlauch 120mm

13 94513-18000 2 Schelle 18mm

14 94400-1218230 1 Schlauch L=230

15 94400-0408300 1 Schlauch 4.8*8*300

16 94513-08000 6 Schelle

17 18305-179-000 3 Anti Vibrarations Gummi 8*27.5

18 94400-0408200 1 Schlauch 4.8*8*200

19 16139-120-000 1 T-Stück

20 94400-0408150 1 Schlauch 4.8*8

258-26A Auspuff



258-27   CARBURETOR

65



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 16100-225-000 1 Vergaser Kpl VM24-506

2 16104-179-000 1 Nadel Satz

3 16151-179-000 1 Platte

4 17215-179-000 1 Manueller Choke

5 16135-179-000 1 Schwimmerkappe

6 16117-179-000 1 Schwimmernadelventil Kpl.

7 16138-179-000 1 Gummi Kappe

8 93502-04012 4 Schraube 4*12

9 94510-08000 2 Schelle 8*0.8

10 16133-179-000 1 Choke

11 16115-179-000 1 Luft Einstellschrauben Satz

12 16134-179-000 1 Chokefeder

13 16119-179-000 1 Schwimmerachse

14 16142-179-000 1 Schraube

15 16118-179-000 1 Schwimmer

16 16143-179-000 1 Abdeckung

17 16105-179-000 1 Düse

18 16108-225-000 1 Hauptdüse #117.5

19 16141-179-000 1 Platte

20 16110-179-000 1 LL-Düse #22.5

21 16111-179-000 1 Ablassschraube M6

22 16114-179-000 1 LL-Einstell.schrauben Satz

258-27 Vergaser



258-28     GEAR  SHIFT  SYSTEM

67



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 24811-256-000 1 Schalthebel

2 96000-08028-12G 2 Schraube M8*28

3 94053-08000G 2 Mutter 8mm

4 91001-08390B 1 Schaltstange 8*390

5 24714-256-000 1 Kugelkopf Linksgewinde

6 24715-256-000 1 Kugelkopf Rechtsgewinde

7 96000-06020C 2 Schraube 6*20

8 24705-225-000 1 Schalt Hebel

9 90350-10000G 1 Mutter M10*P1.25

10 94101-0816020B 1 Unterlegscheibe 8*16*2

11 24720-258-000 1 Schalthebel Kpl.

12 24701-258-000 1 Schalt Hebel

13 24719-256-000 1 Schalthebel

14 24716-256-000 1 Bolzen

15 94101-0814020G 1 Unterlegscheibe 8*16*2

16 94511-0700E 1 Sichering ETW-7

17 24708-256-000 1 Feder

18 24807-197-000 1 Knauf

19 96000-06025-10G 1 Schraube M6*25

20 24813-197-000 1 Bolzen 11*16.5*50

21 24814-197-000 1 Verkleidung

22 91003-04006K 3 Schraube 4*6

23 24812-197-000 1 Knauf

258-28 Schaltung



258-A2   STICKER

WARNING

Operating this ATV if  you are under the 

age of 16 increases your chance of 

SEVERE INJURY or DEATH.

NEVER operate this ATV it you are 

under age 16.

87759-169-000

87770-169- 000

WARNING
. NEVER carry a passenger on this carrier.

. MAXIMUM FRONT LOAD:65lb(30kg)evenly distributed.

. MAXIMUM REAR LOAD:98lb(45kg) evenly distributed.

  ( lncludes trailer  tongue weight if applicable).

WARNING
NEVER ride as a 

passenger.

Passengers can 

cause a loss of 

control, resulting in 

SEVERE INJURY 

or DEATH.

87757-169-000

WARNING
lmpropar tire pressure or over-loading can cause loss 

of co ntrol,  resulti ng in SEVERE INJURY or DEATH.

ALWAYS  maintain proper t ire pressure as shown.

NEVER  set  t ire pressure below minimum. lt cohld 

cause the t ire to dis loge from the rim.

COLD TIRE PRESSURE

FRONT/REAR

Pressure 5 psi. (0.35 kgf /cm )

M ax. :   10  psi (1.05 kgf/cm )

M in.  :   3.5 psi (0.245 kgf/cm )

2

2

8 7756-1 69-000

NEVER  exceed the vehicle load capacity of 168kg 

(371lb) 
lncluding welght of operator,  cargo, accessories and 

t railer tongue weight.

ATV L OADING and TRAILER TOWING

Cargo loading or trai ler towing can affect stability 

and handling.

- reduce speed.

- allow more distance  to stop.

- avoid hills rough terrain.

2

NEVER CARRY

PASSENGERS.

NEVER USE

ON PUBLIC
POADS.

ALWAYS USE

AN APPROVED
PROTECTIVE

NEVER USE

WITH DRUGS

OR ALCOHOL.

Improper ATV use can result in SEVERE INJURY or DEATH.

GEAR.

NEVER operate:

without proper training or instructions.

at apeeds too fast for your skil ls or the conditions.

on public roads-a collis ion can occur with another 

vehicle.

with a passenger-passengers affect balance and 

steering and increase risk of losing control.

ALWAYS:

use proper riding techniques to avoid vehicle

overturns on hills and rough terrain and in turns.

avoid paved surfaces-pavement may seriously

assect handling and control.

LOCATE AND READ OPERATOR"S GUIDE.

FOLLOW ALL INSTRUCTIONS & WARNINGS.

87758-169-000

WARNING

87770-169- 000

WARNING
. NEVER car ry a passenger on this carrier.

. MAXIMUM FRONT LOAD:65lb(30kg)evenly distributed.

. MAXIMUM REAR LOAD:98lb(45kg) evenly distributed.

  (lncludes trailer tongue weight if applicable).

69



Bild NR. Art.Nr. Menge Bezeichnung Spez.

1 87756-169-00A 1 Warnaufkleber Luftdruck

2 87758-169-00A 1 Warnaufkleber 2 Personen

3 87759-169-000 1 Warnaufkleber Unter 16 Jahren

4 87747-197-00C 1 Warnaufkleber

5 87700-258-000 1 Aufkleber

6 87739-179-000 1 Kettenspannung

7 87770-169-000 2 Warnaufkleber Gewicht

258-A2 Aufkleber


